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Lowest Channel / 3SCO0 Discrete - Zoom in Verify
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Lowest Channel / 3SC9 Discrete - Zoom in Verify
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Lowest Channel / 6SCO Discrete - Zoom in Verify
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Lowest Channel / 6SC6 Discrete - Zoom in Verify
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Frequency Stability
Test Conditions Band 23(QPSK) / Middle Channel Limit
SCS 15kHz 10ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0051
40 Normal Voltage 0.0005
30 Normal Voltage 0.0062
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0020
-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0053
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0015
Note:

1. Normal Voltage = 3.70V. ; Battery End Point (BEP) = 3.20V. ; Maximum Voltage = 4.35V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Band 255

\Conducted Output Power (Average power) and EIRP

Band 255 SCS 3.75kHz Limit
Test Co;:vl;::ed Antenna PE(:\;RVZI'

Frczl?nl.;'ezr)\cy SC Size (dBm) Gain (dBi) (dBm) Result
BPSK | QPSK BPSK QPSK
1626.6 1SCO 23.88 23.89 8.50 32.38 32.39
1SC47 23.82 23.87 8.50 32.32 32.37
1SCO 23.90 23.90 8.50 32.40 32.40

1643.5 1SC47 2389 | 23.95 8.50 3239 | 3245 PASS
1660.4 1SCO 24.01 24.05 8.50 32.51 32.55
1SC47 24.06 24.07 8.50 32.56 32.57

Band 255 SCS 15kHz Limit

Conducted EIRP
Test . Power Antenna Power

Fr(ilt\qnlll-lezr;cy SC Size (dBm) Gain (dBi) (dBm) Result
BPSK | QPSK BPSK QPSK
1SCO0 23.97 23.96 8.50 32.47 32.46
1SC11 23.89 23.98 8.50 32.39 32.48
3SCO - 23.56 8.50 - 32.06
1626.6 3SC9 - 23.33 8.50 - 31.83
6SCO - 22.73 8.50 - 31.23
6SC6 - 22.92 8.50 - 31.42
12SC0 - 21.84 8.50 - 30.34
1SCO 24.02 24.06 8.50 32.52 32.56
1SC11 24.09 24.04 8.50 32.59 32.54
3SCO - 23.61 8.50 - 32.11

1643.5 3SC9 - 23.46 8.50 - 31.96 PASS
6SCO - 22.86 8.50 - 31.36
6SC6 - 22.89 8.50 - 31.39
12SC0 - 21.94 8.50 - 30.44
1SCO 24.20 24.19 8.50 32.70 32.69
1SC11 24.25 2417 8.50 32.75 32.67
3SCO - 23.69 8.50 - 32.19
1660.4 3SC9 - 23.62 8.50 - 32.12
6SCO - 22.97 8.50 - 31.47
6SC6 - 22.84 8.50 - 31.34
12SC0 - 21.92 8.50 - 30.42
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ssanroncas. FCC RADIO TEST REPORT Report No. : FG461108

Occupied Bandwidth

Mode Band 255 : 99%0BW(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SC0
Lowest CH 185.814
Middle CH 187.612
Highest CH 186.414

TEL : 886-3-327-0868 Page Number 1 A2-2 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

Spectrum n
Ref Level 30,00 dém  Offset 11.00 d& w RBW 3 F
o Att 30 d8  SWT 6.7 ms & VBW 10 ki Mode Sweep
[@ 17k Max
MI(1] 12.52 dbm)|
B 1.626561640 GHz]
o Occ Bw 185.814185814 kHz]
10 e aa U
0
-10 dem-
20
VN,
3 Wity
50
40
CF 1.6266 GHz 1001 :ls SI an 600.0 kHz
Marker
Type | Ref | Tre | Y-value |__Function | Function Result |
M1 1 12
T1 1 6509491 GHz Occ Bw. 185,814185814 kHz
T2 1 1.626695305 GHz
)| Measuring... 7

Middle Channel / 12SC0 / QPSK

Spectrum
Ref Level 30.00 dém _ Offset 11.00 d& = RBW 3 K
jo Att 30 d8  SWT 6.7 ms w VBW 10 kHz  Mode Sweep
[@ 17k Max
MI[1] 11.66 dom|
5 1.643520080 GHz
g Occ Bw 187.612387612 kHz
10 vt ARG
/
-
-10 dém: -
20
30 dBm Iy
b s
50
-0
CF 1.6435 GHz 1001 pts SI an 600.0 kHz
Marker
Type | Ref | Tre | X-value 1 Y-value |__Function Function Result |
M1 1 1,6435: 11.66 dém
T1 1 1.643407692 GHz Occ Bw 187.612387612 kHz
T2 1 1,643595305 GHz
L Did Measuring... @ p)
P
Spectrum 2
Ref Level 30.00 dém Offset 11.90 d&8 & RBW 3 kHz
e Att 30 d8  SWT 6.7 ms @ VBW 10 kHz  Mode Sweep
@ 1Pk Max
M1l 12.77 dBm|
B 1.660426970 GHz,
20 Occ Bw 186.413586414 kHz|
10 ety NI st .
f ¥ |
° F ‘
[,V \
-10 dim- o
A\ v
20 d «' ‘J}
-20 dBm T
~ Y
s0
50
CF 1.6604 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function__| Function Result |
M1 1 1,66042697 GHz 12.77 dom
1 1 1.660308891 GHz 0.64 d8m Occ B, 186.413586414 kHz
T2 1 1.660495305 Gl 3.26 dém
] | Measuring... 4

TEL
FAX

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

Conducted Emissions Mask

B255 L CH 1626.6 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm/4 kHz) |(dBm /4 kHz)| (dB)

3.75 BPSK 1SCO0 -13.51 -12.26 - -2.37 -9.89 | Pass

3.75 BPSK 1SC47 -9.32 -8.07 - -3.13 -4.94 | Pass

3.75 QPSK 1SCO -13.51 -12.26 - -2.89 -9.37 | Pass

3.75 QPSK 1SC47 -9.64 -8.39 - -3.45 -4.94 | Pass
15 BPSK 1SCO -6.44 -5.19 - -3.00 -2.19 | Pass
15 BPSK 1SC11 -5.69 -4.44 - -3.84 -0.60 | Pass
15 QPSK 1SCO -6.75 -5.50 - -3.57 -1.93 | Pass
15 QPSK 1SC11 -5.91 -4.66 - -3.59 -1.07 | Pass
15 QPSK 3SC0 -11.53 -10.28 - -3.00 -7.28 | Pass
15 QPSK 3SC9 -6.23 -4.98 - -3.58 -1.40 | Pass
15 QPSK 6SCO0 -14.50 -13.25 - -4.41 -8.84 | Pass
15 QPSK 6SC6 -9.68 -8.43 - -4.49 -3.94 | Pass
15 QPSK 12SC0 -15.38 -14.13 - -5.07 -9.06 | Pass

B255 M CH 1643.5 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm/4 kHz) |(dBm /4 kHz)| (dB)

3.75 BPSK 1SCO0 -11.97 -10.72 - -3.66 -7.06 | Pass

3.75 BPSK 1SC47 -7.95 -6.70 - -1.61 -5.09 | Pass

3.75 QPSK 1SCO -124 -11.15 - -4.23 -6.92 | Pass

3.75 QPSK 1SC47 -9.85 -8.60 - -3.42 -5.18 | Pass
15 BPSK 1SCO -5.06 -3.81 - -2.95 -0.86 | Pass
15 BPSK 1SC11 -6.04 -4.79 - -3.99 -0.80 | Pass
15 QPSK 1SCO -5.04 -3.79 - -2.71 -1.08 | Pass
15 QPSK 1SC11 -6.17 -4.92 - -3.73 -1.19 | Pass
15 QPSK 3SC0 -7.99 -6.74 - -3.98 -2.76 | Pass
15 QPSK 3SC9 -5.80 -4.55 - -4.09 -0.46 | Pass
15 QPSK 6SCO0 -10.67 -9.42 - -4.61 -4.81 | Pass
15 QPSK 6SC6 -10.03 -8.78 - -4.83 -3.95 | Pass
15 QPSK 12SCO0 -15.36 -14.11 - -5.88 -8.23 | Pass

TEL : 886-3-327-0868 Page Number 1 A2-4 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

B255 H CH 1660.4 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result
(kHz) (dBm/3kHz) | (dBm/4kHz) | (dBm/4kHz) |(dBm/4 kHz)| (dB)
3.75 BPSK 1SCO -11.53 -10.28 - -3.16 -7.12 | Pass
3.75 BPSK 1SC47 -14.81 -13.56 - -5.12 -8.44 | Pass
3.75 QPSK 1SCO -11.42 -10.17 - -3.10 -7.07 | Pass
3.75 QPSK 1SC47 -14.04 -12.79 - -4.26 -8.563 | Pass
15 BPSK 1SCO -6.05 -4.80 - -3.92 -0.88 | Pass
15 BPSK 1SC11 -6.82 -5.57 - -3.31 -2.26 | Pass
15 QPSK 1SCO -4.88 -3.63 - -2.72 -0.91 Pass
15 QPSK 1SC11 -7.05 -5.80 - -3.97 -1.83 | Pass
15 QPSK 3SCO0 -7.89 -6.64 - -4.07 -2.57 | Pass
15 QPSK 3SC9 -11.09 -9.84 - -3.85 -5.99 | Pass
15 QPSK 6SCO -11.46 -10.21 - -4.69 -5.52 | Pass
15 QPSK 6SC6 -13.78 -12.53 - -4.60 -7.93 | Pass
15 QPSK 12SCO0 -15.87 -14.62 - -5.71 -8.91 | Pass
Remark: The above results of RBW 3kHz should be added a factor of 10log(4kHz/3kHz) = 1.25dB.
If the result of the Mask method with factor fails, then the Channel Power method will be used.
TEL : 886-3-327-0868 Page Number 1 A2-5 of 50
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG461108

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

=)

Ref Level 30.00 dem  Offset 12.54 de Made Sweep
SGL Count 100/100

[@1°m AvgPwr

Limit Gheck PARS
20 o820
10 df
0
-10 df
20 =
\
a0 - -
N/A
o
a6 - g,
I T of T A
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.63 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Range Up Frequency | PowerAbs | PowerRel | atimit |
-1.000 M -575.000 K 1.6 7 GHz -56.0S dBm -78.6¢
-575.000 kHz 162637 GHz -46,09 dBm 48.73d8
-13.51 dém -36.14 d8
-48.47 dBm 71.10d8
-51.93 dém ~74.56 d8
575.000 k -55.00 dBm _77.72.d8
JU T Ready e
Spectrum &
Ref Level 30.00 d8Bm  Offset 12.54 d& Mode Sweep
SGL Count 100/100
®1Rm AvgPwr
Limit ¢heck PABS |
s \
10d + g
o Y
1\
10
A
ac L A\
20 7 C
30
‘/ \\
' ' N/A
=0 (P A %""‘“«4
| s AL b
CF 1.6435 GHz 1334 pts Span 2.0 MHz
ISpectrum Emission Mask Standard: None
Tx Power 21.34 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-575.000 3.000 kHz 1.6 1 2 -54.97 dB: -76.31d8 -41.97 dB
-230.000 k 3.000 kHz 7 Ghz 46,05 dBm $7.30d8 -32.39.d8
~115,000 k 3.000 kHz 8 GHz. -11.97 dBm -33.31d8 -8.31de
230,000 k 3.000 kHz 2 GHz -49.03 dBm 70.37 d8 -45.37 dB
575.000 ki 3.000 kHz 1.6 GHz -52.46 dém -73.80d8 -38.80 d&
575.000 kHz 1,000 MHz 3.000 kHz 164430 GHz -58.35 dBm _79.60 d& _45.35 dB
)il Read;
L JL ooy

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dem  Offset 12.54 de Mode Sweep
SGL Count 100/100
@ 17m AvgPwr

Limit Gheck PARS !
20 dBm 20

| I o il T

CF 1.6604 GHz 1334 pts

Span 2.0 MHz

fSpectrum Emission Mask Standard: None
Tx Power 21.84 dBm Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz __-575.000 k¥ 3.000 kHz 165080 GHz -55.35 dém 77.19d8 42.35d8
575.000 k -230.000 ki 3.000 kiiz 166017 GHz -43.93 dém £5.77 d -30.77 dB
-230.000kHz | -115.000 k 3.000 kHz 1.66028 GHz -1153deém £.37 d8
115.000 kHz | 230.000 & 3.000 khz 1.66052 GHz -48.08 dBm -44.92 de
230.000kHz | 575.000 kHz 3.000 kHz 1.66064 GHz -51.24 dém 38.08 dB
575.000 kHz 1.000 MHz 3.000 khiz 166113 GHz -56.12 dBm 4312 dB

i Ready

N/A

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swasranas. FCC RADIO TEST REPORT Report No. : FG461108

Band 255 SCS 3.75kHz
Lowest Channel / 1SC47 /| BPSK Lowest Channel / 1SC47 /| BPSK-CP
=)

Spectrum

Ref Level 30.00 dBm  Offset 12,54 d8 Mode Sweep
SGL Count 100/100
[@1rm Avgpwr

Limit §heck PARS |
20 dBH 20

[ ]

N/A

, LA wﬂ“‘ g, =
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.87 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | Frequency | PowerAbs | PowerRel |  alimit |
-1.000 MHz -575.000 1.62564 GHz -57.30 dBm -79.17
575.000 k 230,000 kHz 162637 GHz -53.93 dém -75.80 d8
'30.000 kHz -115,000 k 1.62648 GHz -48.14 dBm -70.00 d8
115000 kHz | 230,000 k 162672 GHz 032 dém 3110d8
230.000kHz | 575.000 1.62683 GHz -46.07 dBm 67.94d8
575.000 kHz 1,000 M 162713 GHz -56.72 dBm _78.50 d&
aig
] J Ready

Middle Channel / 1SC47 / BPSK Middle Channel / 1SC47 /| BPSK-CP

Ref Level 30.00 dBm  Offset 12,54 d& Mode Sweep
SGL Count 100/100
@18m AvgPwr

Limit §heck PABS |

20 dB 20

10d

i N/A
R

fso -
YT
T O s VYT

CF 1.6435 GHz 1334 pts Span 2.0 MHz
ISpectrum Emission Mask Standard: None
Tx Power 23.39 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | | _Frequency | Powerabs | powerRel |
1.64252 GHz -45.92 dBm -69.32 d8

1164324 Ghz
6 8 GHz

Hz
3.000 kHz

575.000 kHz
aig

3 JL

-53.58 dBm

-40.58 di.

Ready

Highest Channel / 1SC47 /| BPSK Highest Channel / 1SC47 /| BPSK-CP

Spectrum k7
Ref Level 30.00 dem  Offset 12,54 de Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit §heck PARS
20 dBm 20U !
10 |
o
-10
!
20
20
55 N/A
50 T
s e, O
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 19.88 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Llow | Rangeup | RBW | |_PowerAbs | PowerRel |  aLlimit |
-1.000 M -575.000 K 3.000 kHz ~58.78 dém -78.66 d&
575.000 k -230.000 ki 3.000 kiiz -53.80 dBm 73.68.d8
-230.000kHz | -115.000 k 3.000 kHz -49.63 dém 69.51d8
115.000 kHz | 230.000 & 3.000 khz -14.81 dBm 34.60d8
230.000kHz | 575.000 k 3.000 kHz 1.66063 GHz -46.80 dém -66.66 d8
575.000 kHz 1.000 M 3.000 khiz 166008 GHz -55.25 dém _75.13 dB

TEL : 886-3-327-0868 Page Number 1 A2-7 of 50
FAX : 886-3-327-0855



ssanroncas. FCC RADIO TEST REPORT

Report No. : FG461108

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Spectrum

=)

Ref Level 30.00 dem  Offset 12.54 de Made Sweep
SGL Count 100/100

[@1°m AvgPwr

Limit fheck PARS |
20 dB 20 |

P

CF 1.6266 GHz 1334 pts

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 22.11 dBm

Standard: None

Tx Bandwidth 230.000 kHz RBW 3.000 kHz

N/A

Range Low | Frequency | PowerAbs | PowerRel |  alimit
-1.000 Mi 1.62602 GHz -55.59 dém ~77.7 42, B
-575.000 kHz 162637 GHz -45.85 dBm 57.96 d8 -32.96 d&
-230.000 kHz 1.62648 GHz -13.51 dBm -35.62 d8 -10.62 dB
115.000 kHz -48.66 dBm 70.77 d8 -45.77 dB
230.000 kHz 39 dém 74.50 d&
575.000 k -55.11 dBm _77.22d8
U 1 Ready )
Spectrum &
Ref Level 30.00 d8Bm  Offset 12.54 d& Mode Sweep
SGL Count 100/100
®1Rm AvgPwr
Limit Gheck PARS |
20 dBf 20 ]
i I
1
0 il
e | I
|
10 |
-20
X
30
\ N/A
]
0 1
Sk
AR [ L
CF 1.6435 GHz 1334 pts Span 2.0 MHz
fspectrum Emission Mask Standard: None
Tx Power 20.77 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | | __Frequency | PowerAbs | PowerRel |  aLimit |
-575.000 1.6 0 GHz 79 di -78.57 d8 -44.79 dB
-230.000 k 1.64326 GHz -46.67 dBm
~115,000 k 8 GHz -12.40 dBm
230,000 k 64362 GHz -40.14 dBm
575.000 ki 3.000 kHz 1.64381 GHz -53,74 dém
575.000 kHz 1,000 MHz 3.000 kHz 164400 GHz -58.39 dBm
i
L JL Ready

Highest Channel / 1SC0 / QPSK

Highest Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 dem  Offset 12.54 de Mode Sweep
SGL Count 100/100
@ 17m AvgPwr

Limit Gheck PARS !
20 dBm 20

50 - "'L/ b

-
SRR DT  E

) RS

CF 1.6604 GHz 1334 pts

Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 21.91dBm

Standard: None

Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Range Llow | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz __-575.000 k¥ 3.000 kHz 165678 GHz -55.24 dém 77.15d8 422408
575.000 k -230.000 ki 3.000 kiiz 166017 GHz -43.17 dém 65.08 d& -30.08 dB
-230.000kHz | -115.000 k 3.000 kHz 1.66028 GHz -11.42 dém -33.32d8 -6.32d8
115.000 kHz | 230.000 & 3.000 khz 1.66052 GHz -48.13 dBm -45.04 de
230.000kHz | 575.000 kHz 3.000 kHz 1.66064 GHz -51.84 dém 38.74 dB
575.000 kHz 1.000 MHz 3.000 khiz 166101 GHz -56.51 dem 4351 dp

L 1 Ready

N/A

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-8 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

Band 255 SCS 3.75kHz

Lowest Cha

nnel / 1SC47 | QPSK

Lowest Channel / 1SC47 /| QPSK-CP

Spectrum

=)

Ref Level 30,00 dBm  Offset 12,54 dB
SGL Count 100/100

Mode Sweep

[@1°m AvgPwr

Limit ¢heck PABS |
20 o820
10 df
0
-10 7 \
20 i
/
a0 - -
/ \
40
g 7
i My
K\,
A " -, LALGAULL
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.55dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Frequency | PowerAbs | PowerRel | atimit |
-1.000 M 1.6 8 GHz dBm -78.82 d8 -44.27 dB
-575.000 kHz 162637 GHz 53,09 dém 7464ds | -30.64dB
1,62648 GHz 96 dBm -72.51d8 -47.51dB
162672 GHz 64 dBm 31.10d8 -6.19d8
1.62684 GHz -44.22 dBm -65.77 d8 -30.77 dB
575.000 k 162728 GHz -56.19 dBm 77.74d8 _ -43.19d8
JU T Ready e 7

N/A

Middle Channel / 1SC47 /| QPSK

Middle Channel / 1SC47 /| QPSK-CP

Spectrum

Ref Level 30.00 dem  Offset 12.54 de
SGL Count 100/100
@ 1°m AvgPwr

Mode Sweep

Limit ¢heck PABS |

20 dBf 20

10d +

§ |

10 !

-20

-30 a

1 \
40 i+ <
o

rso o " S -

| A AT e ML M i

CF 1.6435 GHz 1334 pts Span 2.0 MHz

ISpectrum Emission Mask Standard: None

Tx Power 21.58 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | | _Frequency | PowerAbs | PowerRel | alimit |
-575.000 252 G -47.77 dBm -69.35 dB -34.77 dB
-230.000 k -51,85 dam 73.43d8 -38.43d8
~115,000 k -49.17 dBm -70.75 d8 -45.75 dB
230,000 k -0.85 dém 3143d8 -6.43d8
575.000 ki 3. kHz 1.6 GHz -45.36 dém -66.94 d8 -31.94 de
575.000 kHz 1,000 MHz 3.000 kHz 164408 GHz _54.53 dBm 76,11 d8 4153 dB
)il Read;
L JL ooy

N/A

Highest Cha

nnel / 1SC47 /| QPSK

Highest Channel / 1SC47 /| QPSK-CP

Spectrum

Ref Level 30.00 dem  Offset 12.54 de
SGL Count 100/100
@ 17m AvgPwr

Mode Sweep

20 dBm 208

Limit Gheck PARS

4

W Mg
s

N

s

et s LT

CF 1.6604 GHz

1334 pts Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 20.74 dBm
Range Low | Rangeup | RBW

Tx Bandwidth 230.000 kHz

Standard: None
RBW 3.000 kHz
Power Rel | aAlimit

|__Frequency | Power Abs

~1.000 MHz | -575.000 k1 3,000 Wz 1.65678 GHZ 5751dBm | 78.24d8 445108
-575.000 ki -230.000 k 3.000 kHz 1.66016 GHz -53.15 dém -73.89 d8 -38.89 dB
-230.000 kHz | -115.000 k 3.000 khz 1.66028 GHz -51.20 cbm
115.000 kHz 230.000 k 3.000 kHz 1.66052 GHz -14.04 dBm
230.000 kHz | 575.000 kHz | 3.000 kiiz 1.66064 GHz ~45.01 dbm
575.000 kHz 1000 MHz | 3.000 kkiz 166098 GHz 55.19 dbm

i Ready

N/A

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG461108

Band 255 SCS 15kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

()

Ref Level 30.00 dem  Offset 12,54 dB Mode Sweep
SGL Count 100/100

[@17m Avgwr
Limit ¢heck PABS | |
20 dBMm20 | |
d I‘l !
10 T
. | |
0 7
i [‘L‘ —
= T ‘
20 i |
1 1l
a0 | i
I 1
-40 f
) W
S0 S o
~5
T T L RN PR
|
1334 pts Span 2.0 MHz
Standard: None
Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz __-575.000 k 3.000 krz - 76,92 d&
-575.000 kHz k 3.000 kHz -67.74 d8
2 3.000 kkz 1.62648 GHz -28.44d8
115.000 kHz 3.000 kHz 162672 GHz 7043ds | -4543d8
230.000 kHz 2.000 kHz 1.62685 GHz 7333ds | -38.33d8
575.000 kHz 3.000 kHz 162729 GHz 79.14 d8
L JL J 4

N/A

Middle Channel / 1SC0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dBm  Offset 12.54 dB Made Sweep
SGL Count 100/100
@ 1°m AvgPwr

Limit heck PARS
20 dB 200

O [l

CF 1.6435 GHz 1334 pts

Span 2.0 MHz

Standard: None
Tx Bandwidth 230.000 kHz

fSpectrum Emission Mask
Tx Power 22.05 dBm

RBW 3.000 kHz

Range Low | RBW | Frequency | PowerAbs | PowerRel |
~1.000 MHz z 164278 GHz -56.31 dBm -78.36 d8
-575.000 kHz 164326 GHz -45.37 dém 67.42d8
30.000 kHz 164338 GHz 27.11d8
000 kHz 164363 GHz 69.22 dB
30.000 kHz 164387 GHz 74.88 dB g
575.000 kHz 164445 GHz -50.12 dB _45.07 dB
— —
L JU J 4

N/A

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dem  Offset 12.54 dB Mode Sweep
SGL Count 100/100
@1Rm AvgPwr

Limit Gheck
20 dB 20

10d
[

0 !
il

) !

S0 r I
. VSTLY, o

e s dotrb Ao

A,

|

CF 1.6604 GHz 1334 pts

Span 2.0 MHz

Standard: None
Tx Bandwidth 230.000 kHz

fSpectrum Emission Mask
Tx Power 21.08 dBm

RBW 3.000 kHz

Ready L1

Range Low | RBW | __Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz 3.000 kHz 1.65681 GHz -54.72 dBm -75.80 d8
-575.000 kHz 3.000 kHz 1.66016 GHz -46.38 dBm -67.47 d8
-230.000 kHz 3.000 kHz 1,66028 GHz -5.05 dém 13d8
115.000 kHz 3.000 kHz 1.66052 GHz -48.64 dBm 2ds
230.000 kHz 2| 3.000 kkz 1.66063 GHz ~40.65 dBm 70.74d8
575.000 kHz 1.000 MH2 3.000 kHz 166114 GH2 -56.17 dBm -77.25 d8 -43.17 dB

4

N/A

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swasranas. FCC RADIO TEST REPORT Report No. : FG461108

Band 255 SCS 15kHz

Lowest Channel / 1SC11 /| BPSK Lowest Channel / 1SC11 / BPSK-CP

Spectrum

Ref Level 30.00 dem  Offset 12,54 dB Mode Sweep
SGL Count 100/100

()

[@17m Avgwr
Limit ¢heck PABS | |
20 o820 |
10 df
0
-10
20
a0
N/A
A0 | |
e g | B B 11 TR "
|
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.16 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz __-575.000 k 3.000 krz 62584 GHz -57.83 dém ~78.99 d& 448308
-575.000 kHz 0.000 k 3.000 kHz 1.62636 GHz -51.27 dém -72.43 d8 -37.43d8
-230.000 kHz | -115.000 & 3.000 kkz 162645 GHz -50.36 dBm 71.52d8 -46.52 d8
15.000 kHz | 230.000 kH: 3.000 kHz 162672 GHz -5.60 dBm 26,85 d8 -185d8
230.000kHz | 575.000 kH. 2.000 kHz 1.62683 GHz -46.22 dBm 67.38d8 32.33.d8
575.000 kHz 1.000 MHz 3.000 kHz 162721 GHz -54.85 dBm _76.01 d8 -41.85 dB
\ JU T Ready ) =

Middle Channel / 1SC11 /| BPSK Middle Channel / 1SC11 / BPSK - CP

Ref Level 30.00 dBm  Offset 12.54 dB Made Sweep
SGL Count 100/100
@ 1°m AvgPwr

Limit Gheck PARS | T
20 o820 | |
10 df
0 T
-10
20
a0
“ N/A
o
0 | e [ |
\ T inatll | Wby |,
|
CF 1.6435 GHz 1334 pts Span 2.0 MHz
fSpectrum Emi Standard: None
Tx Power 21.01dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-1.000 MHz | -57 3.000 KRz 164251 GHz ~51.60 dBm 7270 dB
575.000 kHz 3.000 kHz 164312 GHz 52,84 dBm -73.85 d8
3.000 kHz 164331 GHz -43.17 dém 64.17 dB
3.000 kHz 1,64362 GHz -6.04 dBm 27.05d8
230.000 kHz 2.000 kHz 164373 GHz -45.02 dém -66.03 d8 31.03d8
575.000 kHz 1,000 MHz 3.000 kkz 164408 GHz -56.92 dBm _77.92 d8 -43.92 dB
Di Ready 4
L JL J 4

Highest Channel / 1SC11 / BPSK Highest Channel / 1SC11 / BPSK-CP

Ref Level 30.00 dem  Offset 12.54 dB
SGL Count 100/100
@1Rm AvgPwr

Limit ¢heck | |
20 dBrm 20 !
10 d
0
-10
-20
-30
o N/A
50
st P A e e gan
|
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emi Standard: None
Tx Power Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | RBW | __Frequency | PowerAbs | PowerRel |  aLimit |
~1.000 MHz 3.000 Rz 165676 GHZ ~57.84 dém 79.53d8 448408
-575.000 kHz 3.000 kHz 1.66016 GHz -72.93 d8 -37.93 dB
-230.000 kHz 3.000 kHz 1,66028 GHz 71.72d8 -46.72 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -28.51d8 -3.51de
230.000kHz  575.000kHz | 3.000 kkiz 1.66063 GHz - -66.17 8. 31.17d8
575.000 kHz 1.000 MH2 3.000 kHz 166104 GH2 -54.42 dBm -76.11 d8 -41.42 dB
J{ ), Ready 4

FAX : 886-3-327-0855
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swasranas. FCC RADIO TEST REPORT Report No. : FG461108

Band 255 SCS 15kHz
Lowest Channel / 1SC0 / QPSK Lowest Channel / 1SC0 / QPSK - CP
=)

Spectrum

Ref Level 30.00 dem  Offset 12,54 dB Mode Sweep
SGL Count 100/100

[@17m Avgwr
Limit ¢heck PA | |
20 dB 20 ] |
d i |
10 T
. 1
0 :
L
iy
-10 fl“ i
|
20 by |
f 1,
ad t i
J J
— N/A
»
0 ~ o
” O Pt oo "
|
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.43 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Range Up |__Frequency | PowerRel |  Alimit |
~1.000 M 575,000 k1 162563 GHz ~77.60 d8 4318d8
575.000 k 230,000 kH: 162637 GHz 66,64 d& 31.64d8
-230.000 kHz | -115.000 kH: 162648 GHz -28.18d8 3188
115.000 kHz 230.000 kH: 1.62672 GHz -69.48 d8 -44.48 dB.
230.000kHz | 575.000 kHz 98 GHz 75.61d8 -40.61d8
575.000 kHz 1.000 MHz 162725 GHz -77.95 d8 -43.52 dB
- —
L JL J 4

Middle Channel / 1SC0 / QPSK Middle Channel / 1SC0 / QPSK - CP

Spectrum L“—i—-’
Ref Level 30.00 dem  Offset 12.54 dg Mode Sweep
SGL Count 100/100
®17m AvgPwr
Limit Gheck PARS | T
20 o820 | |
10 df
0
-10
20
a0
] N/A
50 e
L | P disend ot At
|
CF 1.6435 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 22.30 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | | _Frequency | PowerAbs | PowerRel | aLimit |
75.000 ki 164269 ~53.61 dém -40.81d8
-43.92 dém 31.22d8
-5.04 dém
-47.22 dBm
-49.32 dém 7162 d8
575.000 kH. 1,000 MHz 164420 GHz -55.14 dBm _77.44 d8
Di Ready 4
L JL J 4

Highest Channel / 1SC0 / QPSK Highest Channel / 1SC0 / QPSK - CP

Spectrum 7
Ref Level 30.00 dem  Offset 12.54 dB Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit ¢heck | |
20 dBm 20 I
10 d
0
-10
-20
-30
o N/A
50
L
AP L
o i
|
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 22.28 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range low | Rangeup | Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz __-575.000 kHz 165947 GHZ ~57.30 dém 79.56 d8
-575.000 ki -230.000 kH: 1.66017 GHz -44.74 dBm -67.03 d8
-230.000 k -115,000 kH: 1,66028 GHz -4,88 dBm 27.16d8
115.000 kHz 230.000 kHz 1.66054 GHz -47.62 dBm -69.90 d8
230.000kHz  575.000kHz | 3.000 kkiz 1.66063 GHz -54.06 dem 76.34d8
575.000 kHz 1.000 MH2 3.000 kHz 166102 GH2 -57.18 dBm -79.46 dB -44.18 dB
- —
Ready

4

TEL : 886-3-327-0868 Page Number 1 A2-12 of 50
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swasranas. FCC RADIO TEST REPORT Report No. : FG461108

Band 255 SCS 15kHz
Lowest Channel / 1SC11 / QPSK Lowest Channel / 1SC11 / QPSK - CP
=)

Spectrum

Ref Level 30.00 dem  Offset 12,54 dB Mode Sweep
SGL Count 100/100

[@1rm Avgpwr
Limit ¢heck PABS | |
20 dBm20 | |
10 df
0
-10
20
a0
N/A
-50
[T
b7 |
|
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.41dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz __-575.000 k 3.000 krz 62591 GHz ~58.03 dém 79.34 d8 ~45.03d8
-575.000 kHz 0.000 k 3.000 kHz 1.62636 GHz -51.31 dBm -72.72 d8 -37.72d8
-230.000 kHz | -115.000 & 3.000 kkz 1.62648 GHz -49.40 dBm -70.82 d8 -45.82 d8
15.000 kHz | 230.000 kH: 3.000 kHz 162672 GHz -5.91 dém 27.32d8 23248
230.000kHz | 575.000 kH. 2.000 kHz 1.62683 GHz -45.19 dém -66.61d8 31.61d8
575.000 kHz 1.000 MHz 3.000 kHz 162713 GHz -54.74 dBm _76.16 dB 4174 dB
T Ready ™3 4

Middle Channel / 1SC11 / QPSK Middle Channel / 1SC11 / QPSK - CP

Ref Level 30.00 dBm  Offset 12.54 dB Made Sweep
SGL Count 100/100
@ 1°m AvgPwr

Limit Gheck PARS | T
20 o820 | |
10 di “, +
My |
0 1
= =
-10 e
U
20 i
i U ‘
%
f [l
| i
a1 N/A
S o,
50 e
Ly [ ~
\ - | bl Jgioa,
|
CF 1.6435 GHz 1334 pts Span 2.0 MHz
fSpectrum Emi Standard: None
Tx Power 21.27 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | RBW | Frequency | PowerAbs | PowerRel | atimit |
-1.000 MHz 3.000 kHz 16425 H 7 dBm -73.54 d8 -39.27 d&
-575.000 kHz 3.000 kHz 1.64326 GHz 86 dBm -73.13d8 -38.13d8
3.000 kHz 164337 GHz 3 -70.89 d8 -45.80 dB
3.000 kHz 1,64362 GHz 27.44d8 -2.44d8
230.000 kHz 2.000 kHz 164373 GHz -66.21d8 31.21d8
575.000 kHz 1,000 MHz 3.000 kkz 164410 GHz _76.36 dB -42.00 dB
-
L JU J 4

Highest Channel / 1SC11 / QPSK Highest Channel / 1SC11 / QPSK - CP

Spectrum 7
Ref Level 30.00 dem  Offset 12.54 dB Sweel
SGL Count 100/100
@1Rm AvgPwr
Limit ¢heck | |
20 dB 20
10 d
0
-10
-20
-30
o N/A
50
T Mt | AL M
|
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emi Standard: None
Tx Power Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | __RBw | Frequency | PowerAbs | PowerRel | aLimit
~1.000 MHz 3.000 Rz 1,65960 GHz ~58.55 dBm 79.56 d8 4555 dB
-575.000 kHz 3.000 kHz 1.66016 GHz - 3 dBm
-230.000 kHz 3.000 kHz 1,66021 GHz -46.91 dBm -42.94.d8
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz 05 dém 08 de
230.000kHz  575.000kHz | 3.000 kkiz 66063 GHz ~45.46 dBm 31.49d8
575.000 kHz 1.000 MH2 3.000 kHz 166098 GH2 -56.56 dBm -43.56 dB
J{ ), Ready 4

TEL : 886-3-327-0868 Page Number : A2-13 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG461108

Band 255 SCS 15kHz

Lowest Channel / 3SC0 / QPSK

Lowest Channel / 3SC9 / QPSK

Spectrum

(=)

Ref Level 30.00 d@m  Offset 13.04 d8 Mode Sweep
SGL Count 100/100
(@ 1Rm AvgPwr
Limit Gheck PARS |
20 B 20
10 d ‘
! 71
e cw— | —
) 'l i
10 d 1
M
20 ' "
) i
30 T
i AT
0 W
\ e T
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.00 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | Atimit
-1.000 MHz __-575.000 kH 3.000 krz 162584 GHz -56.97 dBm ~76.98 d& 4397 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.62636 GHz -42.10 dBm -64.10 d8 -20.10 dB.
-230.000kHz | -115.000kHz | 3.000 kkiz 1.62648 GHz -11.53 d8m -33.53d8 -£53d8
115000 kHz | 230,000 k 3.000 kHz 162672 GHz -42.28 dBm 54.28d8 3028 d8
230.000kHz | 575.000k 2.000 kHz 1.62683 GHz -53.08 d8m 75.08 d8 -40.08 d8
575.000 kHz 1.000 MHz 3.000 kHz 162718 GHz _57.43 dBm _70.44 dB -44.43 dB

X R R 5

4

Ref Level 30.00 dem  Offset 13,04 dB
SGL Count 100/100

Made Sweep

(@17 Avgewr

Limit §heck PARS [
20 dB 20

10 df

|
M

e

CF 1.6266 GHz 1334 pts

Span 2.0 MHz

Standard: None
Tx Bandwidth 230.000 kHz

Spectrum Emission Mask
T Power 21.42 dBm

RBW 3.000 kHz

Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | Atimit
-1.000 MHz __-575.000 kHz | 3,000 Kz 162503 GHz -56.77 dbm ~78.19 d8 4377 d8
575.000 kHz | -230.000kHz | 3.000 kHz 162633 GHz 51,91 dBm 73.33d8 38338
230000 kHz | -115.000kHz | 3.000 kHz 162648 GHz -39.14 dBm -60.56 d -35.56 dB
115000 kHz | 230,000 kHz | 3.000 kHz 162672 GHz -6.23 dém 27.65d8 -2.65 dB
230.000 kHz | 575.000 kHz 1.62683 GHz -39.84 dBm 61.26 d8 -26.26 dB
575.000 kHz 1.000 MHz 162720 GHz -56.04 dBm 77.45 d8 -43.04 dB

g

Ready  CRLNNINLD W

4

Middle Channel / 3SC0 / QPSK

Middle Channel / 3SC9 / QPSK

Spectrum o
Ref Level 30.00 dBm  Offset 13.04 d8 Mode Sweep
SGL Count 100/100

@17m AvgPwr

Limit ¢heck

20 4B 20

10 di

0

1
: T =

-30

-40

-50

st i WY

CF 1.6435 GHz
fSpectrum Emission Mask
Tx Power 21.03 dBm

1334 pts
Standard: None
Tx Bandwidth 230.000 kHz

Span 2.0 MHz

RBW 3.000 kHz

Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-1.000 MHz __-575.000 kHz | 3.000 kHz 164262 GHz ~56.01 dBm 77.03d8 ~43.01d8
575.000kHz | -230.000kHz | 3,000 khz 1,64326 GHz -42.37 dém $3.30d8 -28.39 d8
-230.000 kHz % 164338 GHz -7.99 dém -29.01d8 -4.01de
115.000 kHz 164364 GHz -40.85 dBm 6188 d8 -36.83 dB
230.000 kHz 1.64374 GHz -51.76 d8m 72.79d8 -37.79.d8
575.000 kHz 164400 GHz -56.96 dBm ~77.99 d8 -43.96 dB

N T Ry GAIRARE O

Spectrum

Ref Level 30.00 d8m  Offset 13.04 d8
SGL Count 100/100
@17m AvgPwr

Mode Sweep

Limit $heck PARS [
20 dB 20

AL

3

CF 1.6435 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 20.91 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Range Low Range Up | | _Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz __-575.000 kFiz 164250 GHz -55.56 dbm 76.47 d& ~42.56 0B
575.000 kHz | -230.000 kHz 1,64326 GHz 53,37 dBm 74.28d8 3028 dB
-230.000 kHz | -115.000 kHz 164337 GHz -28.87 dBm 49.78d8 | -24.78.dB
115000 kHz | 230,000 kHz 1,64362 GHz -5.80 dém 26.71d8 1718
230.000 kHz | 575.000 kHz 164373 GHz -41.10 dBm 62.01d8 27.01d8
575.000 kHz 1,000 MHz 164418 GHz -56.50 dBm _77.41d8 -43.50 dB

g

Teady  WNNNNINT 08

4

Highest Channel / 3SC0 / QPSK

Highest Channel / 3SC9 / QPSK

Spectrum 7
Ref Level 30.00 d8m  Offset 13.04 d& Mode Sweep
SGL Count 100/100
®1Rm AvgPwr
Limit ¢heck PABS |

20 dBH 20

i 1 S

gl A

CF 1.6604 GHz
fSpectrum Emission Mask
Tx Power 20.93 dBm

1334 pts
Standard: None
Tx Bandwidth 230.000 kHz

Span 2.0 MHz

RBW 3.000 kHz

Rangelow | Rangeup | Frequency | PowerAbs | PowerRel |  aLimit |
~1.000 MHz __-575.000 k 1,65980 GHz 55,63 dbm 42.83d8
-575.000 kHz -230.000 kHz 1.66016 GHz -42.13 dBm -28.06 dB
-230.000 kHz | -115.000 & 1,66028 GHz -7.89 dém 38248
115.000 kHz 230.000 kHz 1.66054 GHz -41.31 dBm -37.24 dB
230.000 kHz | 575.000 kHz 1.66066 GHz -51.28 dBm 37.21d8
575.000 kHz 1.000 MHz 166102 GHz -56.36 dBm -43.35 dB

L )@ D, Ready 4

Spectrum

Ref Level 30.00 dem  Offset 13.04 d8
SGL Count 100/100
@17 AvgPwr

Mode Sweep

Limit §heck PARS l [
20 dBA 20

30 §

i
PP 3 S

I £ RN RO

CF 1.6604 GHz 1334 pts

Span 2.0 MHz

Standard: None
Tx Bandwidth 230.000 kHz

fSpectrum Emission Mask
Tx Power 21.14 dBm

RBW 3.000 kHz

Rangelow | Rangeup | | __Frequency | PowerAbs | PowerRel |
-1.000 MHz __-575.000 kHz 1,65962 GHz ~56.98 dBm 78.13d8

-575.000 kHz -230.000 kHz 1.66016 GHz 2,02 dBm -73.16 d8

-230.000 kHz | -115.000 kHz 1,66028 GHz -41.33 dBm 62.47 d8
115.000 kHz 230.000 kHz 1.66052 GHz -11.09 dém
230.000 kHz | 575.000 kHz 1,66063 GHz -41.12 dBm 27.26 dB
575.000 kHz 1.000 MHz | 3.000 kHz 166104 GHz _55.62 dBm 62 d8

L JC Jy—— /4

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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